ΠΕΡΙΟΡΙΣΜΟΣ ΑΠΟΤΕΛΕΣΜΑΤΩΝ

με Κατασκευαστή:


με Τιμή:

Ενδιαφέροντα Links


Align RC Parts

Byron Fuel

Payment Method
ΠΟΙΟΣ ΕΙΝΑΙ ONLINE
Είναι στην σελίδα  40 επισκέπτες online.

T-REX 600N

Πληροφορίες Κατηγορίας:
 


Εικόνα Ονομα Προϊόντος - Τιμή
(H60001-1) THRUST BEARING

(H60001-1) THRUST BEARING

   Instructions: Specification: ·  Use for T-REX 550E/600/600 Nitro ·  Thrust bearingx 2(Φ6xΦ14x5mm) ·  Washer x 4(Φ10xΦ13.8x0.4mm)  
7.00€

ΑΓΟΡΑ

(H60001-1-HK) THRUST BEARING

(H60001-1-HK) THRUST BEARING

Instructions: Specification: ·  Use for T-REX 550E/600/600 Nitro ·  Thrust bearingx 2(Φ6xΦ14x5mm)  
5.00€

ΑΓΟΡΑ

(H60006) Feathering Shaft

(H60006) Feathering Shaft

Instructions: Specification: ·  Use for T-REX 550E/600/600 Nitro。 ·  Feathering shaft x 2(Φ6xΦ8x93.2mm) ·  Feathering shaft washer x 2(Φ4xΦ12x1mm) ·  Socket screw x 2(M4x10mm)
7.00€

ΑΓΟΡΑ

(H60019AA) Main Drive Gear/170T

(H60019AA) Main Drive Gear/170T

Product: Package: Instruction: Specification: ●Use for T-REX 550E , T-REX 600/600 Nitro. ●Must with New Main Gear Case Set-Black(HN6064BA). ●Main drive gear(170T)-Black x 2
14.00€

ΑΓΟΡΑ

(H60020AA) 180T M0.6 Autorotation Tail Drive Gear set-Black

(H60020AA) 180T M0.6 Autorotation Tail Drive Gear set-Black

Product: Product: Product: Package: Instruction: Specification: ●Use for T-REX 550E/600E/600N ●Must with New Main Gear Case Set-Black(HN6064BA) ●Autorotation tail drive gear-Black x 1
10.00€

ΑΓΟΡΑ

(H60030-1) Canopy Mounting Bolt

(H60030-1) Canopy Mounting Bolt

Instructions: Specification: Use for T-REX 600/600 Nitro ·  Canopy mounting bolt x 2 ·  M3 washer x 2(Φ3xΦ8x1mm) ·  Socket button head self tapping screw x 2(T3x10mm)
3.00€

ΑΓΟΡΑ

(H60052A) Tail Boom Brace

(H60052A) Tail Boom Brace

  Instructions: Specification: Use for T-REX 600N / 600E ·  Tail boom brace end x 4 ·  M3 special washer x 4(Φ3xΦ8x2mm) ·  Tail boom brace x 2(Φ5x460mm) ·  Socket button head screw x 2(M3x8mm) ·  Socket button head screw...
10.00€

ΑΓΟΡΑ

(H60064B) Landing Skid Nut

(H60064B) Landing Skid Nut

Product: Package: Instruction: Specification: ●Use for T-REX 550E/600E/600 Nitro/700E/700 Nitro ●Material:silica gel ●Quantity:4 pcs ●Weight:1.44g/pcs
4.00€

ΑΓΟΡΑ

(H60071A) Ball Link

(H60071A) Ball Link

Instructions: Specification: ·  Use for T-REX 500 ·  Ball link-Black x 12
5.00€

ΑΓΟΡΑ

(H60074A) Carbon Servo Plate

(H60074A) Carbon Servo Plate

Instructions: Specification: ·  Carbon servo plate x 8
9.00€

ΑΓΟΡΑ

(H60085) BLADE HOLDER

(H60085) BLADE HOLDER

Product: Package: Instruction: Specification: ●Use for T-REX 550E/600/600 Nitro ●Ultra-high hardness foam, high wear resistance, makes your blades more stable. ●Main blade holder x 1(foam)
6.00€

ΑΓΟΡΑ

(H60089) Linkage Ball Set

(H60089) Linkage Ball Set

Instructions: Specification: ·  Use for T-REX 600/600 Nitro ·  Steel ball parts is made of rigid stainless steel, features wear-resisting, and anti-oxidization. Therefore this refitting component is absolutely helpful for the accuracy of...
8.00€

ΑΓΟΡΑ

(H60108) FLYBAR ROD/440MM

(H60108) FLYBAR ROD/440MM

   Instructions: Specification: ·          Use for T-REX 550E/600/600 Nitro ·          Flybar rod x 2(Φ3x440mm)  
6.00€

ΑΓΟΡΑ

(H60111) New Landing Skid

(H60111) New Landing Skid

Instructions: Specification: ·  Use for T-REX 600/600 Nitro ·  New landing skid features rigid. When reducing the height, it makes the center of gravity lower. It is suitable for 3D flying. ·  New landing skid x 2 · ...
7.00€

ΑΓΟΡΑ

(H60119-1) Torque Tube

(H60119-1) Torque Tube

Instructions: Specification: ·  Use for T-REX 600/600 Nitro ·  Torque tube x 1 ·  Bearing MR148ZZ x 1(Φ8xΦ14x4mm)
16.00€

ΑΓΟΡΑ

(H60120) M3 Stainless Steel Linkage Ball

(H60120) M3 Stainless Steel Linkage Ball

Instructions: Specification: ·  Use for T-REX 600/600 Nitro 。 ·  Steel ball parts is made of rigid stainless steel, features wear-resisting, and anti-oxidization. Therefore this refitting component is absolutely helpful for the...
8.00€

ΑΓΟΡΑ

(H60124) Torque Tube Bearing Holder Set

(H60124) Torque Tube Bearing Holder Set

Instructions: Specification: ·  Use for T-REX 550E/600/600 Nitro ·  Torque tube bearing holder x 2(Φ14xΦ20.7x13mm) ·  Bearing MR148ZZ x 4(Φ8xΦ14x4mm) EZO Made in Japan
10.00€

ΑΓΟΡΑ

(H60125) Bearing(6701ZZ)

(H60125) Bearing(6701ZZ)

Product: Package: Instruction: Specification: ●Use for T-REX 550E/600/600 Nitro ●Use for 600 Torque Tube Drive Assembly. ●Bearing 6701ZZ x 4(Φ12xΦ18x4mm)
10.00€

ΑΓΟΡΑ

(H60126) New Landing Skid

(H60126) New Landing Skid

Instructions: Specification: ·  Use for T-REX 600/600 Nitro 。 ·  New landing skid features rigid. When reducing the height, it makes the center of gravity lower. It is suitable for 3D flying. ·  New landing skid x 2 · ...
6.50€

ΑΓΟΡΑ

(H60137) Skid Pipe

(H60137) Skid Pipe

Instructions: Specification: ·  Use for T-REX 600/600 Nitro ·  Skid pipe x 2(Φ9x310mm) ·  Skid pipe end cap x 4
6.00€

ΑΓΟΡΑ

(H60137-00) Skid Pipe/Black

(H60137-00) Skid Pipe/Black

Product: Package: Instruction: Specification: ●Use for T-REX 600/600 Nitro ●Skid pipe x 2(Φ9x310mm) ●Skid pipe end cap x 4
6.00€

ΑΓΟΡΑ

(H60139A) ONE-WAY BEARING SHAFT

(H60139A) ONE-WAY BEARING SHAFT

   Instructions: Specification: ·          Use for T-REX 550E/600E/600E PRO/600EFL PRO/600N ·          Use with 180T M0.6 Autorotation Tail Drive Gear(H60020A): Must with Torque Tube Front Drive Gear Set (H60121) or (H60147) or (H60122)...
5.00€

ΑΓΟΡΑ

(H60143) 600 Carbon Fiber Flybar Paddle/3K

(H60143) 600 Carbon Fiber Flybar Paddle/3K

   Instructions: Specification: ·    ·  600 carbon fiber flybar paddle/3K x 2 ·  Weight:12g
17.00€

...περισσότερα
Sold Out

(H60145) Main Blade Holder/New

(H60145) Main Blade Holder/New

Instructions: Specification: ·  Use for T-REX 600/600 Nitro ·  Ultra-high hardness foam, high wear resistance, makes your blades more stable ·  Features a fixing hole of flybar rod for adjusting the pitch and the setting of main...
9.00€

ΑΓΟΡΑ

(H60149) 600 Canopy Nut

(H60149) 600 Canopy Nut

Instructions: Specification: ·         Use for T-REX 600/600 Nitro 。 ·         Super rigid, wear-resistant rubber ·         600 Canopy Nut x4(Φ2.7xΦ11x4.6mm)
5.00€

ΑΓΟΡΑ

(H60150) New Tail Control Guide

(H60150) New Tail Control Guide

Instructions: Specification: ·  Lengthen the distance between tail control rod and tail boom, makes the tail control rod parallel the tail boom ·  Quantity:4 pcs
4.00€

ΑΓΟΡΑ

(H60157B) V2 Tail Rotor Hub

(H60157B) V2 Tail Rotor Hub

Product: Package: Instruction: Specification: ●Use for T-REX 550X/550E/600E/600N/ 700E/700N ●Must with: V2 Metal Tail Rotor Holder/Silver(HN6103B) ●V2 tail rotor hub x 1(Φ10x39.6mm) ●Tail rotor...
7.00€

ΑΓΟΡΑ

(H60158) Screw

(H60158) Screw

Instructions: Specification: ·  Use for T-REX 600/600 Nitro ·  Socket collar screw x 2(M4x27mm) ·  Socket collar screw x 2(M3x22mm) ·  M4 nut x 2 ·  M3 nut x 2
2.00€

ΑΓΟΡΑ

(H60159) Main Shaft

(H60159) Main Shaft

Instructions: Specification: ·  Use for T-REX 600/600 Nitro ·  Main shaft x 2(Φ10x201x29.3mm) ·  Lock collar x 1(Φ10xΦ16x6mm) ·  M4 set screw x 2(M4x4mm) ·  Socket collar screw x 2(M3x22mm) ·  M3 nut x 2
10.50€

ΑΓΟΡΑ

(H60161) Main Blade Linkage Rod

(H60161) Main Blade Linkage Rod

Instructions: Specification: ·  Linkage rod(A) x 2(Φ1.96x14mm) ·  Linkage rod(B) x 2(Φ1.96x19mm) ·  Linkage rod(C) x 2(Φ1.96x48mm) ·  Linkage rod(D) x 3(Φ1.96x39.5mm)
3.00€

ΑΓΟΡΑ

(H60165) Radius Arm/New

(H60165) Radius Arm/New

Instructions: Specification: ·  Use for T-REX 600/600 Nitro ·  Radius arm x 2
4.00€

ΑΓΟΡΑ

(H60182) Main Blade Screws

(H60182) Main Blade Screws

Instructions: Specification: Use for T-Rex 600 Socket Button Head Collar Screw x 4(M4x27mm) M4 Nut x 2
2.50€

ΑΓΟΡΑ

(H60183M) Metal Elevator Servo Mount

(H60183M) Metal Elevator Servo Mount

Instructions: Specification: ·  6061-T6 Aluminum alloy material and CNC processed 。 ·  Use for T-REX 600N/600E/700E tail servo ·  Metal Elevator servo mount x 1 ·  Socket buton head screw x 4(M2.5x6mm) ·  Socket...
14.00€

ΑΓΟΡΑ

(H60188 ) Metal Stabilizer Belt

(H60188 ) Metal Stabilizer Belt

Instructions: Specification: ·          Use for T-REX 600/600 Nitro. ·          Stabilizer mount(Upper) x 1 ·          Stabilizer mount(Lower) x 1 ·          3K carbon vertical stabilizer x 1 ·          Socket collar screw x 2(M3x22mm) ·         ...
18.00€

ΑΓΟΡΑ

(H60191A) Control link

(H60191A) Control link

Product: Package: Instruction: Specification: ●Use for T-REX 550E/600/600 Nitro ●Control link x 2 ●Collar A x 2(Φ2xΦ3x4mm) ●Collar Screw x 2(M2x8mm)
6.00€

ΑΓΟΡΑ

(H60192) Linkage Ball A

(H60192) Linkage Ball A

Instructions: Specification: Use for T-REX 600/600 Nitro Linkage ball A(M3x4) x 20(Φ4.75x8.68mm)
7.50€

ΑΓΟΡΑ

(H60246) Ball Link

(H60246) Ball Link

Product: Instruction: Specification: ●Use for T-REX 600.700DFC/700N/700N 3G/700E/700E 3G/700 F3C ●700N Elevator ball link x 8
4.00€

ΑΓΟΡΑ

(H60G003AX) Torque Tube Rear Drive Gear Set

(H60G003AX) Torque Tube Rear Drive Gear Set

Product: Product: Package: Instruction: Specification: ●Use for T-REX 550/600 class. ●Utilizes newly developed, highest spec and superior anti-wear material to increase the overall strength and durability for...
13.00€

ΑΓΟΡΑ

(H60T002XX) Torque Tube Front Drive Gear Assembly

(H60T002XX) Torque Tube Front Drive Gear Assembly

Product: Package: Instruction: Specification: ●Use for T-REX 550E/600/600 Nitro/600 PRO ●Front drive gear case x 1 ●Socket button head self tapping screw x 2(T2x8mm)
10.00€

ΑΓΟΡΑ

(H6NG001AX) M0.6 Torque Tube Front Drive Gear Set/

(H6NG001AX) M0.6 Torque Tube Front Drive Gear Set/

Product: Package: Instruction: Specification: ●Use for T-REX 600N/600E/550 ●Utilizes newly developed, highest spec and superior anti-wear material to increase the overall strength and durability for torque tube drive...
15.00€

ΑΓΟΡΑ

(H70059QA) Landing Skid/Black

(H70059QA) Landing Skid/Black

Instructions: Specification: Use for T-REX 550E/600E/600N/700E/700N. ·  Landing skid x 2
6.00€

ΑΓΟΡΑ

(H70060) 700F3C Landing Skid

(H70060) 700F3C Landing Skid

Instructions: Specification: ·  Use for T-REX 550E/600E/600N/700E/700N ·  700F3C Landing skid x 2
6.00€

ΑΓΟΡΑ

(H70T004XX) 550-800 Tail Blade Clips

(H70T004XX) 550-800 Tail Blade Clips

Product: Product: Package: Instruction: Specification: ●Suitable for T-REX 550/600/700/800. ●The material of Rotor Clips for tail blades are high strength composite plastic steel, providing bigger contact...
7.00€

ΑΓΟΡΑ

(HN6003) Clutch/Start Shaft Set

(HN6003) Clutch/Start Shaft Set

Instructions: Specification: Clutch/Start shaft x 1(Φ7.5xΦ10x70.5mm) M4 Set screw x 2(M4x4mm) Starter coupling x 1(Φ8xΦ10x18mm)
8.00€

ΑΓΟΡΑ

(HN6004) Engine Gear Set

(HN6004) Engine Gear Set

Instructions: Specification: Engine gear x 1(Φ15.4xΦ7x31.5mm) Clutch nut x 1(Φ14x6mm)
10.00€

ΑΓΟΡΑ

(HN6006) Clutch Liner

(HN6006) Clutch Liner

Instructions: Specification: Clutch liner x 2(0.8x9x136mm)
4.00€

ΑΓΟΡΑ

(HN6015B) Socket Button Head Collar Screw

(HN6015B) Socket Button Head Collar Screw

Instructions: Specification: ·            ·          Socket button head collar screw x 16(M3x8mm)
8.00€

ΑΓΟΡΑ

(HN6018) Aluminum Hexagonal Bolt

(HN6018) Aluminum Hexagonal Bolt

Product: Package: Instruction: Specification: ●6061-T6 Aluminum alloy material and CNC processed ●Aluminum hexagonal bolt x 6(Φ5x49mm)
8.00€

ΑΓΟΡΑ

(HN6019) Frame Mounting Block

(HN6019) Frame Mounting Block

Instructions: Specification: 6061-T6 Aluminum alloy material and CNC processed Frame mounting block x 5(14x12.5x8mm)
16.00€

ΑΓΟΡΑ

(HN6022) 3-WAY FUEL FILTER

(HN6022) 3-WAY FUEL FILTER

Product: Package: Instruction: Specification: ●Fuel filter x 1(3-Way) ●  Filter mesh x 1(Φ5.2xΦ7x19.5mm) ●Fuel tube clip B x 1(33.5x9.8x3mm)
5.00€

ΑΓΟΡΑ

(HN6023) Hook And Loop Tape

(HN6023) Hook And Loop Tape

Instructions: Specification: 6061-T6 Aluminum alloy material and CNC processed Hook and loop tape x 2(15x250mm) Hook and loop tape x 3(10x200mm)
5.00€

ΑΓΟΡΑ

(HN6028) Clutch

(HN6028) Clutch

Instructions: Specification: Clutch x 1(Φ17xΦ41.2x12mm) One-way bearing HF1012 x 1(Φ10xΦ14x12mm) INA Made in Germany
17.50€

ΑΓΟΡΑ

(HN6030-1) Tail Boom Case

(HN6030-1) Tail Boom Case

Product: Package: Instruction: Specification: ●Use for T-REX 600N / 600 NP / 600E PRO. ●Tail boom case(Left) x 1 ●Tail boom case(Right) x 1 ●Hexagonal bolt x 6 ●Socket button head screw x 1(M3x5mm)
14.00€

ΑΓΟΡΑ

(HN6051) Gyro Mount

(HN6051) Gyro Mount

Instructions: Specification: ·          For mounting a gyro, features oil resistance and shock resistance. ·          Increasing the strength of the main frame structure. ·          Canopy Mounting Bolt x 2 ·          Socket button head self...
6.00€

ΑΓΟΡΑ

(HN6052) Linkage Ball-A Hardware Bag

(HN6052) Linkage Ball-A Hardware Bag

Instructions: Specification: ·  Use for T-REX 500/600/600 Nitro ·  Steel ball parts is made of rigid stainless steel, features wear-resisting, and anti-oxidization. Therefore this refitting component is absolutely helpful for the...
8.00€

ΑΓΟΡΑ

(HN6053) Anti rotation bracket

(HN6053) Anti rotation bracket

Instructions: Specification: Use for T-REX 600N / 600 NP Anti rotation bracket x 1 M3 Specialty washer x 2(Φ3x Φ8x2mm) Socket self tapping screw x 2(T3x8mm)
4.50€

ΑΓΟΡΑ

(HN6058) Carbon Stabilizer/2.0mm

(HN6058) Carbon Stabilizer/2.0mm

Instructions: Specification: Use for T-REX 600N / 600 NP 3K vertical stabilizer x 1 3K horizontal stabilizer x 1
20.00€

ΑΓΟΡΑ

(HN6062) Plastic Servo Nut

(HN6062) Plastic Servo Nut

Instructions: Specification: ·  Use for T-REX 550E/600/600 Nitro ·  Plastic Servo Nut x 10
3.50€

ΑΓΟΡΑ

(HN6064BA) New Main Gear Case Set-Black

(HN6064BA) New Main Gear Case Set-Black

Instructions: Specification: ·  New design of one-way bearing for preventing locking. ·  Use for T-REX 550E/600E/600N. ·  One-way bearing HF1216 x 1(Φ12xΦ18x16mm) ·  Main gear case x 1 ·  Hex socket salf tapping screw x...
23.00€

ΑΓΟΡΑ

(HN6077) Stabilizer Belt

(HN6077) Stabilizer Belt

Instructions: Specification: Stabilizer belt(Lower) x 1 Stabilizer belt(Upper) x 1 Socket button head self tapping screw x 2(T3x10mm) Socket button head self tapping screw x 2(T3x14mm) M3 specialty washer x 4(Φ3xΦ8x2mm)
3.00€

ΑΓΟΡΑ

(HN6083) Fuel Tank Assembly

(HN6083) Fuel Tank Assembly

Instructions: Specification: ·          Use for T-REX 600 Nitro ·          Fuel tank nipple x 1 ·          Grommet x 1 ·          Fuel tube x 1(Φ2.5xΦ4x70mm) ·          Fuel tank sinker x 1
7.00€

ΑΓΟΡΑ

(HN6088) 600N Canopy Clip

(HN6088) 600N Canopy Clip

Instructions: Specification: Use for T-REX 550E/600 Nitro ·  600N Canopy clip x 1 ·  Socket button head self tapping screw x 2(T3x8mm)
4.00€

ΑΓΟΡΑ

(HN6097) 600 Carbon Fiber Tail Boom/3K

(HN6097) 600 Carbon Fiber Tail Boom/3K

Instructions: Specification: ·  Use for T-REX 600/600 Nitro ·  3K carbon fiber tail boom x 1(Φ20.3xΦ21.5x625mm)
25.00€

ΑΓΟΡΑ

(HN6099) Servo Linkage Rod

(HN6099) Servo Linkage Rod

Instructions: Specification:   ·         Linkage rod G x 4(Φ1.96x61mm) ·         Linkage rod E x 2(Φ1.96x32mm) ·         Tail linkage rod A x 1(Φ1.96x197mm)
7.00€

ΑΓΟΡΑ

(HN6100) Damper Rubber 70°

(HN6100) Damper Rubber 70°

Instructions: Specification: Use for T-REX 550E/600/600 Nitro ·  Damper rubber-gray 70° x 2(Φ8xΦ13x6.5mm) ·  Spacer x 2(Φ8xΦ11.5x1.3mm)
6.00€

ΑΓΟΡΑ

(HN6102QF) 600 Elevator Arm Set/Silver

(HN6102QF) 600 Elevator Arm Set/Silver

Instructions: Specification: ·  6061-T6 Aluminum alloy material and CNC processed 。 ·  Use for T-REX 600 Nitro. ·  Elevator arm x 1 ·  Elevator lever x 1 ·  Bearing F683ZZ x 2(Φ3xΦ7x3mm) ·  M4 Set screw x...
27.00€

...περισσότερα
Sold Out

(HN6103B) V2 Metal Tail Rotor Holder/Silver

(HN6103B) V2 Metal Tail Rotor Holder/Silver

Product: Package: Instruction: Specification: Use for T-REX 550E/600E/600N/700N/700E ●Dual radial bearing with thrust bearing design to dramatically increase rudder precision and gyro locking action. ●Metal tail...
28.00€

ΑΓΟΡΑ

(HN6104) Frame Mounting Bolt

(HN6104) Frame Mounting Bolt

Product: Package: Instruction: Specification: ●6061-T6 Aluminum alloy material and CNC processed ●Use for T-REX 600 Nitro. ●Aluminum frame mounting bolt x 2(Φ5xΦ6x54mm)
3.50€

ΑΓΟΡΑ

(HN6108) Canopy Mounting Bolt

(HN6108) Canopy Mounting Bolt

Instructions: Specification: ·  6061-T6 Aluminum alloy material and CNC processed ·  Use for T-REX 600 Nitro. ·  Canopy mounting bolt x 2 ·  M3 set screw x 2(M3x15mm)
4.00€

ΑΓΟΡΑ

(HN6118) 600FL Main Shaft

(HN6118) 600FL Main Shaft

Instructions: Specification: ·          Use for T-REX 600E 3G Flybaless System. ·          Use for T-REX 600N 3G Flybaless System. ·          600FL Main shaft x 2(Φ6*Φ10*191.8mm) ·          M4 Socket screw x 2(M4x4mm) ·          Socket collar...
14.50€

ΑΓΟΡΑ

(HN6125) F5-10M Thrust Bearing

(HN6125) F5-10M Thrust Bearing

Product: Package: Instruction: Specification: ●Use for T-REX 550E/600E/600N/700E/700N ●Thrust bearing F5-10M x 2(Φ5xΦ10x4mm)
9.00€

ΑΓΟΡΑ

(HQ0903A) Plastic Tail Blade (old H60051)

(HQ0903A) Plastic Tail Blade (old H60051)

Product: Package: Instruction: Specification: ●New tail blade features precision center of gravity and efficient wing design, this blade ensures the lock of the tail when reversing in high speed, better resistance to the...
5.50€

ΑΓΟΡΑ

(HSP61004) D6BF Servo Horn

(HSP61004) D6BF Servo Horn

Instructions: Specification: ·  Use for Futaba Servo ·  Quantity: 3 pcs
3.50€

ΑΓΟΡΑ

(HSP61006) D6BJ Servo Horn

(HSP61006) D6BJ Servo Horn

Product: Product: Product: Package: Instruction: Specification: ●Use for JR Servo ●Quantity: 3 pcs
3.50€

ΑΓΟΡΑ

(HSP61007) D6CF metal Servo Horn

(HSP61007) D6CF metal Servo Horn

Instructions: Specification: ·  6061-T6 Aluminum alloy material and CNC processed ·  Use For ALIGN DS5ˋDS6 Digital Servo ·  Use For FUTBA Servo. ·  Quantity: 3 pcs ·  Linkage BallA(M2x3.5) X6 ·  Linkage...
22.00€

ΑΓΟΡΑ